
 
 

parts manual 
TF110R-TRS vacuum sweeper 

 
 
 
 
 
 
 
 
 
 
 

 

 



   
 

  

 

 

 



  
 
 
    

 

 

 

 
Section 1 

Ref- Nr. Part No. Description Quant. Spec. 

D27 102216 Rivet 2 Niete 4x16,7F 

D32 102221 Rivet 16 Avex-Niet 2x12,6 

D45 102234 Screw 5 3,5x16 DIN 10 

D47 102236 Washer 16 8,4x30 HN 5010 

D89 102278 keyed washer 4 M6 DIN 125 

D96 102285 washer 2 M8 DIN 125 

D143 102333 Nut 22 M6 DIN 555 

D144 102334 Nut 2 M5 DIN 555 

D150 102340 Nut 14 M8 DIN 555 

D170 102358 Screw 5 M6x16 DIN 603 

D180 102368 Nut 1 M6x25 DIN 603 

D190 102364 Screw 5 M5x16 DIN 603 

D216 104427 Screw 7 M6x16 DIN 912 

D228 104421 Screw 2 M8x25 DIN 912 

D232 104419 Screw 2 M5x20 DIN 912 

D262 104408 Screw 4 M6x20 DIN 912 

D306 102473 Screw 2 M8x60 DIN 931 

D328 104390 Screw 5 M4x16 DIN 933 

D332 104401  4 M8x20 DIN 933 

D345 102506 Screw 2 M8x75 DIN 933 

D335 104399 Screw 5 M4x20 DIN 933 

D397 102546 Screw 6 M6x12 DIN 965 

D413 102564 Threaded spindle 2 DIN 976/ M6x150 

D423 102575 nut 10 M4 DIN 985 

D424 102576 Nut 7 M6 DIN 985 

D425 102577 Nut 5 M5 DIN 985 

D470 102624 Nut 4 M8 HN 4920 

D474 102628  4 M8 DIN 6798 

D523 102678  8 M3,5x13 DIN 7981 

D539 102694 Screw 2 M8x12 DIN 7984 

D562 102721 Washer 14 M4 DIN 9021 

D563 102722 Washer 5 5,3x12 DIN 9021 

D564 102723 washer 4 M6 DIN 9021 

101 103752 Seat 1  
105 103766 

103769 

103772 

Main cover 1  

106 100630 U-Profile 1  
108 103775 Cover 2  
109 103776 Gasket 3,5m  
110 103778 Positioning-bar 1  
112 102763 Locking washer 1 8mm 

115 103784 

103785 

103787 

Cover: steering 1  

116 103789 Plate 1  
117 103792 Plate 1  
118 103795 Gasket 0,72m Meterware 

120 103796 Protection-profile 1,22m  
121 103799 

103800 

103801 

Cover front 1  

122 100659  1  
126 103806 Filter-box 1  
131 103803 Filter-housing  Meterware 

134 103808 clamping collar 2 RSGU 12/12 



   
 

  

 

 

 

Section 1 

Ref-Nr. Part No. Description Quant. Spec. 

135 103809 Handle 1  

136 103811 Cover: Handle 2  

139 103816 

103812 

103813 

Dirt collector 1  

140 100643 Plate 4  

141 103818 Guiding-wheel 2  

145 110227 Collector-lacker: lhs 1  

146 110231 Collector-lacker: rhs 1  

147 103821 Cover: c:ollec:tcr- 

locker 

4  

150 103822 collector 2  

151 103796 Protection-profile 0,495m  

152 103823 Spring 2 6113/2 

153 103281 washer 2 12mm 

155 103824 

103825 

103827 

Cover lhs 1  

156 103829 

103830 

103832 

Cover rhs 1  

158 103834 Fixing-plate 2  

165 103835 Roller cover 1  

170 103837 Fixing-plate 2  

176 100647  1  

179 100645 reinforcement! dust 1  

185 103840 Recirculating 1  

186 103841 Fixing-plate: 1  

187 103842 Gasket 1  

190 103843 Fixing plate· 2  

191 103844 Gasket roller 2  

195 103793  0,92m  

196 103845 Cover main brush 1  

198 103271 Starlock-washer 4 10mm 

205 100656 Filtercover 1  

207 100658 Fastening part 2  



  
 
 
    

 

201 

 
 
 
 
 
 
 
 
 
 
 
 





  
 
 
    

 

 

 

Section 2 

Ref-Nr. Part No. Description Quant. Spec. 

D86 102275 Washer 4 M10 DIN 125 

D89 102278 Washer 7 M6 DIN 125 

D143 102333 Nut 2 M6 DIN 555 

D170 102358 Screw 2 M6x16 DIN 603 

D171 102359 Screw 4 M6x75 DIN 603 

D195 102392 Adjustment sleeve 2 A10,2 DIN 705 

D216 104427 Allen bolt 10 M6x16 DIN 912 

D222 104424 Allen bolt 1 M10x25 DIN 912 

D424 102576 Nut 2 M6 DIN 985 

D426 102578 self-locking nut 1 M10 DIN 985 

153 103281 Locking washer 1 D= 12 

201 103846 Connecting-plate:  filter-cleaner 2  

202 103847 Axle: filter-cleaner 2 D=8, L= 440 

203 103848 Washer: filter-cleaner 24  

204 103849 Spacer 16 8,4x17x10 

205 103850 Spacer 22 8,4x17x30 

206 103271 Locking washer 2 10mmm 

207 111170 Slide-bearing 2 GFM 0810-10 

210 102876 Fixing handle 4 M6 

211 103852 Fixing-plate: dust-filter 2  

215 103853 

103854 

Dust-filter,Polyester/washable Dust-filter,Polyester,grade  "M" 1  

216 103776 Gasket 2,0m  

220 103855 suction-motor 1 24V, 3000 U/min, 

300 W 

221 103859 Ventilator 1  

225 103860 Main-axle: filter-cleaner 1 D=8 L=600 

226 103861 Motor: filter-cleaner 1 50 U/min -24V 

227 103863 Support: filter-cleaner 1  

228 103864 Excenter-plate: filter-cleaner 1  

231 ohne  4  

236 100662 Adjustment sleeve 1  

240 103866 Support: filter-box 1  

241 110373 Washer 2 M8 

242 100661 Slide-bearing GSM 1012-08 1  

 
 
 



   
 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 
 

 
 

 

 
 

  

 

 

  
  

   
 

  

  

 



  
 
 
    

 

 

 

 

 

 

 

 

 
 

 

 

Section 3 

Ref-Nr. Part No. Description Quant. Spec. 

D80 102269 split pin 1 2x10 DIN 94 

D91 102280 Washer 2 M12 DIN 125 

D142 102332 Nut 2 M10 DIN 555 

D143 102333 Nut 4 M6 DIN 555 

D148 102338 Nut 1 M12 DIN 555 

D170 102358 Screw 2 M6x16 DIN 603 

D195 102384 Adjustment sleeve 3 A10 DIN 705 

D216 104427 Screw 2 M6x16 DIN 912 

D234 104418 Screw 1 M12x70 DIN 912 

D243 104414 Screw 1 M12x20 DIN 912 

D424 102576 Nut 2 M6 DIN 985 

D426 102578 self-locking nut 1 M10 DIN 985 

D541 102696 Screw 1 M10x35 DIN 7984 

301 103883 Main-frame 1 Stahlkonstruktion 

302 103886 Seat-frame 1  

310 110218 Lever: parking-brake 1  

312 103893 Spring 1  

315 103894 Axle: pedal 1 D=10, lg=130 

316 103896 dash-board 1  

325 103902 Lever 1  

328 103903 Plate 1  

329 103904 Handle 1  

341 103891 Cable holder 1  

691 104198 support console 1  





  
 
 
    

 

 
 

 

 
 



   
 

  

 

 

 

Section 4 

Ref-Nr. Part No. Description Quant Spec. 

D86 102275 Washer 2 M10 DIN 125 

D91 102280 Washer 6 tv112 DIM 125 

0195 102384 Adjustment sleeve 2 A10 DIN 105 

D197 102386 Adjustment sleeve 3 20 DIM 705 

0222 104424 Screv, 4 M10x25 DIN 912 

D228 104421 Screw 2 M8x25  DIN 912 

0240 104415 Screw 1 M10x20 DIN 912 

0243 104414 Screw 3 M12x20 DIN 912 

0247 104412 Screw· 3 M12x30 DIM 9 12 

0250 104411 Screw 1 M8x12 DIN 912 

0332 104401 Screw· ,,_., M8x20 DIN 933 

0426 102578 Nut 5 M10 DIN 985 

0500 102640 Key 1 6x6x25 DIN 6885 

401 103915 Steering wl1eel 1  

406 103918 Protection-profile 0,08  

407 104300 Slirle-bearing 2 GFM-202328-15 

Form F 

408 103919 Steering-trame 1  

409 103920 Steering-column 1  

410 103922 Spacer 2 Da=24. 1=2. L=7,5 

416 103923 Adjustment-plate 1  

418 103924 Excentric-plate 1  

421 103925 Chain 1 08B/ 52 

426 103927 Ball-bearing 1  

427 103928 Sprocket wheel 1 Z=45/ 08B 

430 103929 Rubber: Pedal 2  

432 103932 Spring 1  

433 103933 Braking-pedal 1  

434 103934 Spring 1  

435 103936 Accerlating-pedal 1  

436 103939 Cable 1 Li=745 La=450 

437 103620 Crimp-screw 1 Nr. 2-70 f.116 

438 103616 Regulater 1 M6x34, ST 6 

446 103941 Axle: front-wheel 1  

447 103942 Brake 1  

449 103944 Spacer 1 Da=24. t=2, lg=22 

450 103945 Spacer 1 Da=24, !=2, lg= 30 

451 103946 Fron1-wheel 1  

452 103955 Tyre 1  



  
 
 
    

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
  





  
 
 
    

 

 

 
Section 5 

Ref-Nr. Part No. Description Quant. Spec. 

D96 102285 Nut 3 M8 DIM 125 

D142 102332 Washer 3 M10 DIN 555 

D144 102334 Nut 2 M5 DIN 555 

D182 102370 Screw 2 M5x25 DIN 603 

D209 102399 Aqustment I P.8 DIN 705 

0218 104427 Screw 3 Me.1e DIN 91:! 

D219 104426 Screw 2 M5x25  DIN 912 

D225 104423 Screw 2 M5x16 DIN 912 

0252 104410 Screw 3 M8x20 DIN 9'12 

0358 104388 Screw 2 M4x25  DIN 933 

0364 102517 Screw 2 M4x 12 DIN 933 

D423 102575 Nut 2 M4 DIN 985 

0424 102576 Nut 3 M6 DIN 985 

0425 102577 Nut 4 MS DIN 985 

0549 102i05 Screw 2 M4x8  DIN 7985 

D562 102t21 Wasier 2 M4 DIN 9021 

D563 102.'22 Wasier 2 M5 DIN 9021 

D564 102123 Washer 2 M6 DIN 9021 

505 103i56  2 FlachsteckhUlse 6.3 

506 103998 Control-board I  
506C 103995 Diode 1  

507 1tl3994 Suppo,t: control-board 1  
510 104014 Set of electric 11ires 1 3 Kabell 2 

515 104023 Batter)'. 240 Ah K20, 180 Ah K. 6V, GiS 0  

516 104024 Batter)'. 200 Ah K20, 170 

Ah K. 6V, PzS 

0  

517 1D4025 Batte1y. 200 Ah K20, 160 

Ah K. 6V, GiV (Gel) 

0  

522 104030 Support:Battery 3  
530 104046 Set of electric wires 1  
535 104054 Key 1  
536 104057 Main-switch 1 125A 

539 104060 Key-switch I  
539A 104061 Key 1  

540 104062 Switch 1  
541 104064 Switch 1 110 

542 "104064 Switch 1 110 

543 104064 Switch I 110 

544 104067 Switch 1 11011 

544 104068 Switch 1 1/011 

545 103598 Spacer 2 12.8x18x5 

548 104075 Cable for seat sensor 2  
550 104078 Main-Control-lnstn1ment I  
556 104083 Connector-socket 1  

563 104101 Mai11-relais 1 24\/ Ravioli 

S1 "104103 Fuse 1 'IOA 

S2 104104 Fuse 1 20A 

S3 10410i Fuse I 5A 

S4 104106 Fuse 1 1A 

S5 104106 Fuse 1 1A 

S6 104103 Fuse 1 10A 

S7 104"107 Fuse I 5A 

     
568 104128 relais suppo1t 1  
5139 104115 Fuse - Box 1 F1 bis F8 

591 104129 Gear 1 Z=12 Modul2 

582 104130 dog I  
583 104132 Poti 1 5 K Ohm 

583A 104134 Crimp for poti 1 3-polig 

589 100095 Fuse 1 45 A F9 

590 104150 Charger 1 GiS + PzS 24 V 

591 104 15 1 Charger I CBSW2 24 V. 25 A 

592 104326 Fuse 2 20.I\ F1O,F11 

594 103t61 Contact-Switch 1  
692 104199  1  



   
 

  

 

 

 

 

 
 

601 

 
D500 

 
 

 
 
 

 
602 

 

 

 
 

 
608 

 

 
 

 
 

D197 
D500 

 
 

 
 

 
D148 

 

D247 

D245 

D247 

 
 

 
 

617 

D564 

 

 
 

 
 

 
 
 

 
 

D427 

 
 

 
 

D247 

D148 
 

 
606 

 
 

 
 

 

 
606 

 
 

 
 

 
 
 

 

D148 

606 

D427 

 
 

 
 

 
 
 

 

 
D427 

605 

 
 

 
 

D247 

D245 

 
 

 
618/619/620 

 

D247 

D245 

D427  
 

506Ab 

618/619/620  
D247 

 
D427 

 
 

D247 

617 D245 

 



   
 

  

 

 

D564 
 

608 





  
 
 
    

 

 

 

 

Section 6 

Ref- 

Nr. 
Part No. Description Quant. Spec. 

D148 102338 Nut 12 M12 DIN 555 

D197 102386 adjusting Ring 1 A20 DIN 705 

D245 104413 Screw 4 M12x25 DIN 912 

D247 104412 Screw 12 M12x30 DIN 912 

D427 102579 Nut 8 M12 DIN 985 

D487 102641 Key 2 6x6x30 

D564 102723 Washer 2 M6 DIN 9021 

506Ab 104001 plug 1 IGP-5401-PS 

601 104158 Protection-plate: Motor 1  

602 104159 Motor: Traction 1 24V, 130 U/min, 400 W 

605 110233 Support: Rear-axle 1  

606 104167 Ball-bearing 3 UCF 204 D1 

608 104169 selflocking Screw 2 M6/SF4x16 

617 104171 Wheel 2 3" 

  At wheel change always swap also the 

screw 104169 ! 

  

618 104174 Pneumatic-tyres 2 260x85 mm, 6PR 

619 104178 Full-rubber-tyres 0 260 x 80 mm 

620 104179 Full-rubber-tyres: non- 

marking 

0 260 x 80 mm 



   
 

  

 

 

 

 

 

 

·-...... ..., 

 
."":..._..., -...., 

- -.:-.    ·....._ 

'"' .·,_ 

 



  
 
 
    

 

 

 

Section 7 

Ref·Nr. Part No. Description Quant. Spec. 

047 102236 Washer 1 8,4,i:30x1,2 

086 102275 shim 5 M10 DIN 12!i 

089 102278 Washer B M6 DIN 125 

Dll6 102285 Washer B MB DIN 125 

0124 102313 Washer 3 M10 DIN 433 

0135 102325 snap ring 4 A17 DIN 0471 

0136 102326 Snap-ring B DIN 472 135 

0141 Hl2331 Snap-ring 2 26x1 ,2 DIN 472 

0 142 102332 Nut 2 M10 DIN 555 

0143 102333 Nut 3 M6 DIN 555 

0150 102340 Nut 2 MB DIN 555 

0216 104427 Screw 24 M6x1B DIN 912 

0259 104409 Screw 1 M8x40 DIN 912 

0292 102458 Screw 2 M1Ox16 DIN 915 

0295 Hl24!12 Screw 1 Ml!x12 DIN 915 

0332 104401 Screw 2 M8x20 DIN 933 

0343 104395 Screw 1 M6x35 DIN 933 

0345 102506 Screw 2 M8x75 DIN 0933 

031!9 1043B3 Screw 2 M1Ox50 DIN 933 

0413 102564 Thre11ded spindle 1 M Bx160 DIN 0976 

0426 102578 Nut 2 M10 DIN 985 

0433 1025B!i Nut B MB DIN 985 

0500 102640 Key 1 6x6x25 DIN 6885 

0514 102668 Sleeve 6 8x50 DIN 7346 

0540 Hl2605 Screw B MBx20 DIN 7084 

0562 102721 Washer 2 M4 DIN 9021 

701 104200 Motor: m11inbruches 1 24V, 220 Ufmin, 400W 

703 103776 foamrubber 0.2m  
704 104203 Sprocket 1 0681 z=21 

710 104205 Tention adjuster. ch11in 1  
712 104211 Spring 1 1912/A 

716 104206 Sprocket wheel 2 Z=151068 

717 103004 Ball-bearing 4 DIN 62!if 6000.2RS 

720 104207 Chain 1 068/ 136 

725 104213 Cable 1 Li=7051 La=450 

728 104215 Screw 1  

728 104216 Spring 1 D 166P 

731 103620 Screw 1  
737 104218 Spring 1 D 233T-10 

740 104219 Height adjustment main brush• left 1  
741 104220 Spacer 2  
742 104221 FiKing handie 8 Slerngriff schwarz 

743 104222 Height adjustment main brush: right 1  
750 104223 Adjustment plate. right 1  
751 104224 Adjustment plate, left 1  
752 104225 Support: ball-bearing 4  
753 104226 Gripper 4  
754 103247 Ball-bearing main-brushes B DIN 625/ 6003.2RS 

762 104228 Snap-ring 4 6003 ZAV 

765 104229 Plate 2  
775 104230 Sprocket wheel 2 Z=1SI068 

780 104231 nose-clutch 4  
790 101!240 

106241 

Main-brush, PPN (standard) 

Main-brush, PPN (double row) 

2  

791 100242 Main-brush, Polyamid 2  
792 106243 Main-brush, PPN +\Alire 2  
793 100244 Main-brush, Nalur 2  
796  sticker 1  



   
 

  

 

 

 

 

 

 

 
801 

 
 
 
 
 
 
 
 
 
 

D143 

 

 
 

802 

 

 
 

 
 
 

 

 
805 

 

D127 

D86 

D332 

D47 

 

 
 

 
 
 

 
D216 

D564 

 

 
 

 
 
 

 
 

 
 

810 

 
 
 

 
 

D127 

801 

 
D86 

 
 

 
D47 

 
 

802 

 
806 

D150 

D264 

 

 
 
 

 
816 

 

 
 
 

 

 
D143 

D332 D14 
D150 198 820 D216 

3 D143  

D150 

D339 

D264 
 

D264 
 

 
 

 
817 

 

 
 

 
D433 

D424 

 

 

822 

 

 

 
D150 

 

 
 

D338 

 

D216 

837 

 

 
D150 

D339 

 

 
198 

 
 

 
 
 
 

830 

 

D216 

D564 

 
 

198 

198 
 

D143 

 
 

 
 
 

 

 
810 

830 

 
 
 

198 

 

845/846/847/848 

 

D143 D433 D475 
 

D143 

 

 

 
D216 

 

 
 

821 

 

823 

D338 

D150 
 
 

D114 



  
 
 
    

 

 

 

Section 8 

Ref-Nr. Part No. Description Quant. Spec. 

D47 102236 Washer 2 8,4x30 HN5010 

D86 102275 Washer 2 M10 DIN 125 

D114 102303 wing nut 2 M6x16 DIN 316 

D127 102316 snap ring 2 A10 DIN471 

D143 102333 Nut 22 M6 DIN 555 

D150 102340 Nut 6 M8 DIN 555 

D216 104427 Screw 18 M6x16 DIN 912 

D264 104407 Screw 4 M6x45 DIN 912 

D332 104401 Screw 2 M8x20 DIN 933 

D338 104398 Screw 2 M8x25 DIN 933 

D339 104397 Screw 2 M8x50 DIN 933 

D424 102576 Nut 1 M6 DIN 985 

D433 102585 Nut 2 M8 DIN 985 

D475 102629 external lock washer 2 M6 DIN 6798 

D564 102723 Washer 4 M6 DIN 9021 

198 103271 Locking washer 8 D=10 

801 103904 Handle 2  

802 104237 Cable 2 D=2/ L=355 

805 104238 Adjustment plate: side 

brush right 

1  

806 104239 Adjustment plate: side 

brush left 

1  

810 104240 Cover: motor: side-brush 

left 

2  

816 104241 Holder: side-brush left 1  

817 104242 Holder: side-brush right 1  

820 104243 Motor: side-brush left 1 24V, 90U/min, 

90W 

821 104247 Motor: side-brush right 1 24V, 90U/min, 

90W 

822 104250 Fixing plate: motor: side 

brush left 

1  

823 104251 Fixing plate: motor: side 

brush right 

1  

830 104252 Axle 2 lg= 130 D 10 

837 100725 Support: side-brush 2  

845 104256 Side-brush, PPN 

(standard) 

2  

846 104258 Side-brush, Polyamid 0  

847 104259 Side-brush, PPN + wire 0  

848 104260 Side.brush, natur 0  

 
 
 
 
 
 
 
 
 
 
 
 
 



   
 

  

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Distributed by 

 
 
    
tel 0845 33 77 695 
 

 

 

Berrington House       f 0845 33 78 695 

Berrington Road, Leamington Spa      e info@c-ind.co.uk 

Warwickshire CV31  1NB         w www.crescentindustrial.co.uk 
 
 

 

http://www.crescentindustrial.co.uk/

